REV012024

20

—
60C §
= <
© <o ©
oY o
el =5
m © = O
OF <2
-+
o @ O®
x 32270
© © © =
QLT <=
. . I%F MOLOA
w |m = gz ppwawthp ad dAld HILOW JHNOCS 7
R 2 T P S \ rT— 1) !
m o I ol x_\./.l/_. x.x__‘ J...\w | sw.zﬁ ik
© ‘ _,,Vzk i+ T AN
= _\ ) —m « = =
|
ichiy - _ L1 _..:._”.._ T _,.. A D508y sEHHOEW
] /.7 PrTy -yl JE
_ = | %z |= |=
/e T _ |_||A| ._I ol e i
| Lo L T
I [BH |
| = . =
| —
m “ 3 w [
_ =
| E
| E =
. . _ i
Eu@m H.h— _ ADDESDOT WAEE 027 ALY
CEEL T e
L AL |
[n}] _
T L e P LS
| = ADOY OZEALY
O - I - - NODOATING LIS I
. b e R AEZO0G _ ) ; H 1 AS¥HA PAE
- ~ ey L _ W, Ty woo ¥oo0onow
I o s I 1 I g
AMn _ _ T W E bOY I YEMA PO
_ e Lo |- ! CEIy[E
LLl I N | - _ _ _| B I Y LHISHI
I e 5 |= -
5 _ _ . SSY10 ADOZ
plLALEE 3 allTaALnEd T solLEls: Fnd VT y
C I o5 b I B4, N G i | L Y o e e DZEALY HALEIAMI
(/9] | e Lo | HLIM AT
- _ _ _ ,
< | _ _ T
|||||||| S P S AU QP WU N U By (O S
O 5 I
z v 41
W R 53 ! ! &
E -
.._\_
8 n_.lv [ N Al
2
= E m A=AIOM _ 1
[io} TLR i
g L N B9 Y52 Utk 1750 A 40 il
f (1T ¢ ol
g :
Bk
@

974355-2


http://www.dakecorp.com/

—
§at E
m - O -
oY o
el =g
=0 [A3 N U U ST B
o ®~= o [ T ——
C s o x (R SE T R B —r ST
() 0 o % —— i '
X =R B JuswadueApy |euondo g e
(| m I W |4..._.. LT g =T —- e |..L. £
w .m S ] HLITYS ¥ sl R e e L e i JaziingaN [euondo
o © " 4 30¥10 dll s W 11 iMAlEdd OOl o ' ) 12413 a
- = . I 171 e n
O Yoy e GLELGEEETE HlEvd T “HEND
N 5 0
rel Pewd VEd 2T .“._ __.._m.z Lewd
y ¥
= Ad+
15K -
i a% ¥E
B TR . =l
& 15K -
fuly * o i =
W LEYH B B -y LHELE T Li¥ls Wo3d - nova
N o = . b ..Tlm_.n.,_m._ o y G '3 H I
Dotk W RN * IvHS b n.w.m.._..“ AL ] % UTHS
- s MO 4 Lwvd 1d+ o mO+ Tt
san ¥ YR . ot
K &= g “ )
Ve Aoy o
_.. ' N ErYs WO EEYS
Tat Td+ , B8
VGV
Hi
[E] {
& & _H 15X
anfs B T3 Ko
L TEWH | 05 LaR353nd
Tyt e N et B -
I ST 1 ls .._ 4 TEEs
YN " —— Wi+
o = y o i
- e T I 15%
BT e -
[osn - G e |B -
4 Ewwd pist LR . &
el _ P _ 4005 AZHANENT
i A I
b 0 I 4 3 peas 14 g
5K Tt T+
J oo
- 2V . e
% LEWY
'k (=154
TeARE TRARE TEARE

a Laguna Tools Company

REV012024

21

974355-2


http://www.dakecorp.com/

—
60C §
= <
© <o ©
oS ¥ o
el =5
_nru © = O
O & Q aie  Ep wewp ag
= C =< By FIL GHd om
o 29 ® R LT T E by "
¥ 3 = d —— |...._.| 5t
(0] T © W — s —- ot — — e
(| m I W - Lﬁl ¥h J.ﬁl e — _.w.'
o)) ko) W = |.L_. £ —- ®T — '
o C
wn TN U ks
/nm m ) SOWLEDE HOH ...ﬂ:.nuu_wﬂz.._ =0T Fh ..wm—.. :uh._,. AN SRS )
G 375 WAL D .”_._q_ .H_n_. e LEY
15K =
iy whH £ B3IA04 17
bl 2¥9d L#ed L¥RA
y 2k LBA
+
A Ne+ Ne+
L L
15X LEX
Lo
158 i}
- ! - =
Lz & 2
0 . =
J 0w I15¥
4 Lwwd
: A
e & \ e \ s ' »_IIIL, U , ) R
rvs T pews N r Lo s W EUE - J , T
Tt et 7 it R N Lo b WEEe
&0
S
T — W5
T TeRE TR

a Laguna Tools Company

REV012024

22

974355-2


http://www.dakecorp.com/

§63 8
5532
88 =5
mmMC
O <
- C
o @ O®
x 32270
a.m.nhaw
Dmdw
OnW
© O

O]

a Laguna Tools Company

—— W HALH
——n - T e
G ELE T R B
0 % THF, D =y
Sher 1 04
“WIESH by
o FEEs
Vv _ it
s
y
% &
b1l I Ll L
<07 07 WOD NOD LW VEW Dfd Vid gkd Jid
BTG O BUIFD SO Tl WA
(17w 30 Ldnlay ) & THE
— : WRlCEEN F..nﬁ...l. oan | 2wz -
HALEIAN] e A
HOLLISOH HLOWS K N
MR [ ST I] S T -
T
WOD WY ADL EN O EIY als wed L5 ST TR =T S O~ - I " —y
= o g @ _..__ ﬂ @ o @ _..__ .w _..__ o _,.__ _w_ -1 W S
i N 7
+——r+— . A=ALOH Tiaea
i 80 A
130 EIHE = SIS | e AT
g R in m 1\ =4 ,__,. 1w
mr iy
1T -1 [ s TEE T
E Ry e WE g0 =
ol 8 i W @ pems 3 R
Iy . 151 e Lyl
d g e s a
gt 99 LHELE
T = \ BT
zess 21 o zEv
AR+

& %P

JRARE

REV012024

23

974355-2


http://www.dakecorp.com/

S5 E
E=RIVA
£5%¢
88 =5
_nru...|qMC
O <
- C
o @ O®
x 32270
a.m._nluaw
DWdW
OnW
o O
O]

[y

£t
Fih
FEL
L
A
LrhA
Lt
£'EA
FEA
& THS

2w
|05
FEwH
GRS
-
¥ EHS
$THS
LG

& EHS

3
IR
L

a Laguna Tools Company

Bl ]
il @
gl ]
¥l @
£l bl
Zl &
! Lt
| @
£l ]
H e
o oL @
& &0 L
s @
& i) @
Mm@ &
_Mw_ [=4] ..x..n..u....
6 L
] &0 ol
& o @
gy 1y ]
15K
5 3- o
& il @
& 1 &

JEAD
XeaD
JusD
6%
s
ik
JUATL
oLe
31

1

Wl =
LEI

o
i ]

ad
511
ial

AN SNN00DS YRR RIS/ 35000 35 NOILISOE HAOH
AN NN AT LE0dEns YT YLNVS/ 35010 35
AN SNN00DS YR TLNYS,/ 35070 350 NOILISOE HAH
AN SHNND0D/ YT RS/ 35070 351 HOILIS0S HOH

OLT% 00uY
NOILJALDEA 3514/ 4005 AIN30HIN3

YINALEYD  OOMYLIE/LHYLS TYNNYR/AYTTE LE0ddns
R BTN | BE
dfLs ADNIIHANG
dOLs AJNIINANG

dild A010W DNMOGE
lWed HOLOW DNO0D
eWiMd HOLOW SNMSDD

REV012024

24

974355-2


http://www.dakecorp.com/

c o=~
TES
o ¥
ol —
5T =
S5 s
253
ada
[aE=g=s

o
S e
© O
O

www.dakecorp.com

a Laguna Tools Company

e+ 13 o an | ew
ne+ #I a0yl weEon JNH EEnREES ) whpow H: | 2L

ni+ £l r 5K K340 vEU0N Juay FIN 240 YIIOM Juay | UikA

i+ P &N IM7A ¥ SLeS 11 AT wiw] wLmes | 2w

e+ T M 30T T TE305K1 M0 3 E ke

nE+ Gy MOLEDE HEIH 57 00T ooey | KOLEDd HOH 51 Ww ooew | iEE

[y T+ FIE Luls Tennen Ligls Tenuen | 9988

A+ BT LH9LS Widd Lels T3 | S0ES

Lk s 13534/ 4015 130005 | VOl

YA 01 OB T+ 35 THRERN wikaen | v
[ ) T+ LA 1334700 13fanls | v

He 1T T+ 41 RS Tie=3 Ta+43 TES

AR+ FA L T34 81 05 AIKERETAE Tmad ki 4015 A | 2Es

T+ s AIKEETE 4ILS AEEEE | 1T

[T NILLPE/ 032 NOWDTTES dvls MOLLME 7S MOWOTTES Levls | o

eI 2 Tt aiss 05 E MOLTS3  andow (EdE | 018 mol¥I0aE: SOLOM S | 4

B0 WEL 0J48A e HOLVE Myn HEMS MIsw | Uesl
o0 ¥9 GO £z WLTALTHA 3T MOWLTELOHA 04 | w0
o0 ¥E GOND L MOLDALTES 3T SOWLTELOES =04 | ek
Wy W ST [T sollo Lo 3rd solLAlogd Fnd | 2En
T WOE GEND [T HOWLTALDHd 26rd WOl ALDEd 250 | LED
i+ La 517 AiNd HOL0H TR0 i HILOM DMmees | TEM

LY Bl S T B fE+ La fe I 1A HILOH 3o woLom | LER
LADIETHIN s T DKM R el T
ZS nEyly 2aLagil Sl e e DT SR

T Gk KIWWEDd HIH HOWEDd HOH | 2veH

e [ EEE e

e 91 &7 AT T SLES 41 AN E PRy RLIES | DT

Eefs luls Lewls | 2wl

"HHEYY [ R e T Lewds JAL0% | 20wd

TS TlA+a Tiassal rovd

“THET Fa Ty TEaE TEed | v
GLELHEEEEE PO | YA YEDE0 YIKALMRS DOHRLM L L e YONRLYE  DOuvLE | 1A
s AL el ELl

WSO WD CEF ALY £z wALHTAI walasN | L
AGN FOEFIEN FEIL S0 IR0 FEALET QIS0 £ ANDIF S OIS B0 L Y

REV012024

25

974355-2


http://www.dakecorp.com/

®

a Laguna Tools Company

974355-2

POTENZIOMETRO
BANCD
P S

SUBISHI D700
r‘r|“rr LITTITY
= -
mnn - _® :_
w \ KAl
1 LLi i — @
oo o
oo .‘r' 10)

MOTORE

QST Main Switch
FuU1. Fuse Cartridge
Fuz. .Fuse Cartridge
FU3. -Fuse Cartridge
TC... Transformar

KM1 .Remote Switch

SA2 ... Cutting up/downteed

SBo. .Emergency Stop

S5B1. .Emergency Stop

sB2. .Line push-button

SB3. .Cycle Start push-button

.Cycle Stop push-button

Aux Relay

.Remote switch Line (*)

Aux Relay

JAux Relay

Aux Relay

Aux Relay

Aux Relay (*)

Aux Relay (*)

JAux Relay (*) KX Aux Relay
-...Microswitch on lower endstroke
Microswitch on upper endstroke
Microswitch on carriage back stop (%)
Microswitch for material end (%)
Microswitch on carriage (*)
Microswitch on carriage pratection (*)
Microswitch on frant guard (*)
-Electrovalve for head downfead
Electrovalve for head upstroke
.Electrovalve for vice locking
.Electrovalve for vice opening
.Electrovalve for blocking
.Electrovalve for feeding vice (%)
.Electrovalve for carriage (7)
.Electrovalve for oil nebulizer | option)
.Light bulb

_Light bulb (%)

.Light bulb (*)

Light bulb (%)

Timer for delaying feeding vice opening (*)
Timer for delaying carriage start (*)
Timer for delaying carriage return (%)
... Timer for delaying head downfeed start

Lista parametr

ER INSERIRE FRED

Ca=20

) T, These parts are for the machine equipped with

26

Dake Corporation

1809 Industrial Park Dr
Grand Haven, Ml 49417
www.dakecorp.com

S0 (200 con mot saccordod

MINIMA=POTENZ, A 0

system only.

REV012024


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Dr
® Grand Haven, Ml 49417

a Laguna Tools Company WWW.dakeCO rp.Com

PNEUMATIC SYSTEM SCHEMATICS

|

1l | 1
06
. 1 m 10 i
o G
- 09
&
0L
K 05 - Tt 5{
N7 SNl /
EE alp|s
03 03
03 03
I N
. 6-?BAR_
Ol
02
974355-2 27

REV012024


http://www.dakecorp.com/

c o=~
TES
o
ol —
5T =
S5
253
ada
[ajp=p==
o)

S e
© O
O]

a Laguna Tools Company

www.dakecorp.com

EXPLODED VIEWS & PARTS LISTS

REV012024

28

974355-2


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Dr
® Grand Haven, Ml 49417
www.dakecorp.com

a Laguna Tools Company

- ‘
140 141 203 (l \\‘
‘\ >//\ ﬂ
S
204
= ' |
A =" 0 205
of T 221
1 ' _ : T“‘Hmzzo
1B 208
| T
il
4y 215
: 204
V= I
i |
!
1 230
|
i /
I s
i 1 U A
L. i 219 20 | | T LT
@ LN
\\ L 208
\\
2\17/ 215

974355-2 29 REV012024


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Dr
® Grand Haven, Ml 49417
a Laguna Tools Company WWW.dakeCO rp.Com

2

350 SUPER TECHNICS

S| THOMAS)

KEY

301 Main Switch

302 Start Push-button

303 Potentiometer

304 Cutting Head Up/Down Selector
305 Cycle Start Selector

306 Emergency Push-button

307 Stop Push-button

310 Transformer

311 Auxiliary Contact

312 Remote Control Switch

313 Auxiliary Relay

314 Fuse Cartridges

316 Head Descent Speed Adjustment

310 311 312 313 314 316

308 Inverter - controls blade speed

974355-2 30 REV012024


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49417
www.dakecorp.com

974355-2

Item Part Name Part Number
1* Machine Bed AGB81040
2 Revolving Arm AGB90025
3 Revolving Arm Locking Pin AFB90029
4+ I('\I’\le(;/tog/rllr;%\lﬁ)rm Locking Bushing AFB90029
5+ (Fi\le(;/tog/rllr;?lv f]\)rm Locking Lever AGB80027
6* Screw (M10) 81110110
7 Countervise AGB90040
8 Mobile Countervise AGB90041
9 Countervise Jaws AFB90042
10 Burr-free Jaws AFB90043
11 Countervise Rotating Locking Pin AFB90044
12* Roller Arm AFB91100
13* Roller 49001001
14> Nut (M12) 81600012
15* Screw (M12) 81100195
18 Vise Jaws AFB90056
19 Vise Jaw Washer AFB8B037
20 Screw (M12) 81110133
21 Washer (8.5mm ID x 21mm OD) 82100000
22 Screw (M12) 81110133
23* Dowel (M8 X 30) 81132081
24~ Lever Bushing AFB80032
25* Quick Lock Vise Lever AGB80031

260 | Tt Seara (3047 8
27* Quick Lock Vise Lever Washer AFB80033
29* Elastic Pin (46) 82504217
30* YI\\/liThSehrcfv?/.nf))mm ID x 21mm OD) 82100000
31* Screw (M8) 80521
32 Vise Gib AFB80036
31 REV012024


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49417
www.dakecorp.com

974355-2

Item Part Name Part Number
33 Dowel (M8 X 30) 81132081
34 Hex Nut (M8) 81600008
35* Vise Thread AFB80034
36" Quick Lock Vise Spring AFB80035
37 Burr-free Transverse Plate AFB90058
38 Burr-free Plate AFB90059

Burr-free Plate 110B0038
40 Socket Cap Screw (M8-1.25 x 20mm) 80521
41* Tank Cover Filter AFB80044
42* Screw (M6) 80521
43* Bar Stop Rod AFB80024
44* Ruler AHB80026
45* Screw (M2)
46* Bar Stop AG260030
47 Oiler (28) 82901005
48* Dowel (M8 x 30) 81132081
49* Tank Cover Gasket ANB80042
50* Ring (Seeger @421) 82610000
51* Tank Cover Filter AFB80043
52* Tank Cover Wire Gauze AFB8B043
53* Tank Cover ANB80041
54~ Washer (8.5mm ID x 21mm OD) 82100000
55* Coolant Flow Control Valve (1/4”) 88600000
56* Coolant Tube 69102002
57 Extra Shield AFB90091
60 Hex Nut (M12) 81600012
61 Screw (M12) 81100195
62 Head AGB90001
63 Oil Plug (M15 x 1.5) 88302002
64* Ring Nut (GUK M25 x 1.5) 81700025
65* Spring Thrusting Washer AFB90018
66 Oil Plug (M15 x 1.5) 88302002
67 Cylindrical Hinge Pin AFB90027

32 REV012024


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49417
www.dakecorp.com

974355-2

Item Part Name Part Number
68 Ring Nut (GUK M25 x 1.5) 81700025
69 Eccentric Hinge Pin AFB90026
70 Eccentric Bushing AFB90028
71 Bearing (6202) 84101031
72* Hex Nut (M20) 81600020
73* Head Lever 120C0004
74* Head Lever Handgrip 44600001
75* Bushing AFB90012
76* Bearing (32008X) 84320032
77* Ring (DPSM 50728) 86000000
78* Cylindric Pin (&5 x 12) 302417
79 Blade Shaft AFB90010
80 Blade -

81 Blade Shaft Flange AF710163
82 Screw (M12 x 35 left threaded) S1110136
83 Fixed Blade Guard AGB90085
84 Dowel (M8 x 30) 81132081
85 Front Head Cover AGB90002
86 Coolant Distributor AFB80055
87 Coolant Tube 69102002
88 Dowel (M8 X 30) 81132081
89 Mobile Blade Guard 160C0063
90 Ring (Seeger @60) 82600000
91 Pin AF190092
92 Screw (M6 x 12mm) 80625

93 Tie Rod Support AFB90087
94 Screw (M6 x 12mm) 80625

95 Screw (M6 x 12mm) 80625

96 Tie Rod AFB90088
97 Ring (Seeger @ 10) 82600000
98 Tie Rod Support Pin AF19B090
99* Ring (OR 4205) 86002004
100 Ring Nut (GUK M20 x 1) 81700020

33 REV012024


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Dr
® Grand Haven, Ml 49417
www.dakecorp.com

a Laguna Tools Company

Item | Part Name Part Number
101 Worm Screw AFB90015
102 Worm Screw Spacer AFB90017
103 Ring (Seeger @ 621) 82610000
104 Bearing (3305) 84301010
105 Ring (SM 32527) 301959
106 Rings (OR 4312) 302920
107 Front Motor Flange ABG90004
108 Motor Shaft (Rotor) AFB90008
109 Key (5 x 6 x 35mm) 82502025
110 Washer (in motor assembly) -

111 Stud Bolt (in motor assembly -

112 Nut (in motor assembly) -

113 Motor (Frequency Driven) 303318
113 Motor (2 Speed, 3-Phase, old model) 74320125
113 Motor (3 Speed, 3-Phase, old model) 74320130
116 Motor Rear Flange ABG90005
117 Ring (Seeger @25) 82600000
118 Head Cover Gasket ANB90003
119 Nilos Ring (4205 AV) 86005005
120 Bearing (4205) 84130010
121 Motor Fan 73410007
122 Fan Cover AHB90006

123* Bearing (609) 84101016
129* Washer (8.5mm ID x 21mm OD) 82100000
130* Screw (TE M6) -
131* Clutch Cone AFB90014
132* Worm Gear ABB90016
133* Clearance Adjustment Ring AFB90013
134* Ring Nut (KM8 M40 x 1.5) 81702040
135* Safety Washer (MB8) 81703040
136* Belleville Washer 82505101
137* Blade Shaft Flange Pin AFB8B007
140 Vise Handwheel 47100000R

974355-2 34 REV012024


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Dr
® Grand Haven, Ml 49417

a Laguna Tools Company

www.dakecorp.com

Item | Part Name Part Number
141 Pneumatic Vise Cylinder 78200096
- Vise Cylinder Repair Kit 86045005
203 Vise Casting 303092
204 Cylinder Guard -
205 Upper Adjustable Stock 110H0016
208 Lower Adjustable Stop 110H0016
210 Coolant Pump 302666
215 Cutting Head Cylinder 200H0006
Head Cylinder Repair Kit 302725
Oil Cylinder Pump 302824
Oil Pump Nozzle 302494
216 Head Cylinder Bracket -
217 Bushings -
218 Plate -
219 Plate for Microswitch -
220 Microswitch 72212000
221 Microswitch 72212000
222 Cylinder Mounting Fork 110H0013
223 Fork Pin -
224 Ring (Seeger @20) -
225 Fork Attachment -
226 Head Guide Rod 060H0001
230 Handle for Limit Switch 300362
301 Main Switch 70201011
302 Start Push-button 70101000
303 Potentiometer (2-speed, old model) 70221013
303 Potentiometer (3-Speed, old model) 70201018
303 Potentiometer (current model) 303650
304 Cutting Head Up/Down Selector 71100000
305 Cycle Start Selector 716812
306 Emergency Push-button 716538
307 Stop Push-button 716539
308* Start Cycle Foot Control 73903000
974355-2 35 REV012024


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Dr
® Grand Haven, Ml 49417
www.dakecorp.com

a Laguna Tools Company

Item Part Name Part Number
310 Transformer 100VA 73322011
311 Auxiliary Contact 72610001
312 Remote Control Switch 73401001
313 Auxiliary Relay 72300000
314 Fuse Cartridges 73142005
316 Head Descent Speed Adjustment 88900007

Service Tool Bag — Complete 53100004
* Parts not shown in exploded view

Please contact factory for current prices.

ORDERING INFORMATION

Parts are available for direct purchase from Dake or through a distributor. When placing a parts
order, you will need to provide the part number, name of part, and model number. All parts
shipped F.O.B. Factory in Grand Haven, MI.

DEACTIVATING THE MACHINE

If the machine is not going to be in use for a long period of time it is recommended that you do
the following:

1. Unplug machine.

2. Empty coolant tank.

3. Carefully clean and grease machine.
4. If necessary cover the machine.

DISMANTLING THE MACHINE

If this machine is permanently demolished and/or scrapped, divide the material to be disposed
of and dispose of them in accordance to local disposal laws. This includes raw materials such
as metals, electrical components, and special waste such as old oils.

974355-2 36 REV012024


http://www.dakecorp.com/

	DAKE Standard Limited Warranty
	Return & Refund Policy
	DAKE STANDARD TERMS & CONDITIONS OF SALE
	SPECIFICATIONS
	SAFETY
	SET UP
	TRANSPORTING AND ANCHORING
	ELECTRICAL CONNECTION
	ASSEMBLING THE MACHINE
	CHOOSING A BLADE

	OPERATION
	STARTING AND CUTTING
	HEAD RETURN STROKE LIMITING DEVICE
	ADJUSTING PNEUMATIC SYSTEM PRESSURE

	MAINTENANCE
	ROUTINE MAINTENANCE
	CHANGING THE BLADE
	REGULATING ARM BLOCKAGE
	CHANGING THE GEAR BOX OIL
	FILLING THE HYDRAULIC SYSTEM

	TROUBLESHOOTING
	ELECTRICAL Schematic
	PNEUMATIC SYSTEM SCHEMATICS
	EXPLODED VIEWS & PARTS LISTS
	ORDERING INFORMATION
	DEACTIVATING THE MACHINE
	DISMANTLING THE MACHINE



